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Figure 20.  

Jøtul C 550 CB Rockland Illustrated Parts Diagram
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61.	 Roll Pin, 5 mm x 24 mm	 117733
62.	 Washer, Insulating	 124385
 63.	 Bolt, M6 x 40 PHP  	 117796
64.	 Door Knob, Wooden	 126244
65.	 Sleeve, Door Handle	 126229
66.	 Washer	 110904
67.	 Washer, M6, 12 x .05	 117588
68.	 Hinge Pin	 127075
69.	 Air Cover Plate - Matte Black Paint	 156496
	 Air Cover Plate - Blue Black Enamel	 156486
	 Air Cover Plate - Brown Majolica Enamel	 157300
71.	 Air Slider,  Matte Black Paint	 156712
	 Air Slider,  Nickel Plated	 156714
72.	 Gasket, .125 x 8 mm Flat SA  - Inner, Air Manifold	 127215
73.	 Bolt, M6 x 10 Hex Hd Flange	 9962
74.	 Bracket, Bottom Trim	 222427
75.	 Trim, Bottom Left - Matte Black Paint	 156706
	 Trim, Bottom Left - Blue Black Enamel	 156491
	 Trim, Bottom Left - Brown Majolica Enamel	 157306
76.	 Trim, Bottom Right - Matte Black Paint	 156708
	 Trim, Bottom Right - Blue Black Enamel	 156492
	 Trim, Bottom Right - Brown Majolica Enamel	 157307
77.	 Control Door - Matte Black Paint, inc. hardware	 156479
	 Control Door - Blue Black Enamel	 156480
	 Control Door - Brown Majolica Enamel	 157305
78.	 Hang Tab	 129680
79.	 Surround Leg, Right  - Matte Black Paint	 156704
	 Surround Leg, Right - Blue Black Enamel	 156490
	 Surround Leg, Right - Brown Majolica Enamel	 157304
80.	 Hang Tab	 224144
81.	 Surround Panel, Breastplate, Right - Matte Black	 156700
	 Surround Panel, Breastplate, Right - Blue Black 	 156488
	 Surround Panel, Breastplate, Right - Brown Majolica 	 157302
82.	 Surround Panel, Breastplate,  Left - Matte Black	 156498
	 Surround Panel, Breastplate,  Left - Blue Black	 156487
	 Surround Panel, Breastplate, Left - Brown Majolica 	 157301
83.	 Surround Leg, Left - Matte Black Paint	 156702
	 Surround Leg, Left - Blue Black Enamel	 156489
	 Surround Leg, Left - Brown Majolica Enamel	 157303
84.	 AC  Harness  w/ Receptacle,  Replacement	 156485
85.	 Set Screw,  M6 x 10 mm - Surround adjustment	 04-117720
86.	 Blower Power Cord, HT	 221789
87.	 Wooden Knob Replacement Kit	 151991
88.	 Handle Asy, Complete / Matte Black Paint	 156320
	 Handle Asy, Complete / Nickel Plated	 156021
89.	 Airwash Manifold, inc. gasket / Matte Black Paint	 156710
90.	 Blower Control Module, inc. #43, 44, 46, 47	 156715
91.	 Draw-down Adaptor	 156073
92.	 Rear Secondary Air Tube	 223263
93.	 Skamol Panel 	 222731
94.	 Nut, M8, Flange	 117881
	 Replacement Door, Special Edition - Matte Black	 157399
	 Mantel Heat Shield	 156448
 

 No.	 Description	 Part Number
1.	 Rear Shroud	 222027
2.	 Screw, #8 x 1/2”  Hex Slt	 117917
3.	 Nut, M6 Flange	 117968
4.	 Right Baffle Plate	 157045
5.	 Left Baffle Plate	 157044
6.	 Secondary Air Tube, Front	    223262
7.	 Secondary Air Tube, Middle	 222536
8.	 Bolt, M6 x 40 SS Hex Hd	 117997
9.	 Brick Retainer, Cast Iron	 104300
10.	 Firebox Cavity	 222535
11.	 Surround Support, Left	 222201
12.	 Nut, M6 Hex	 9930
13.	 Secondary Air Channel	 223279
14.	 Blower Shield Assembly	 221750
15.	 Bolt, M6 x 12 Hex Hd Flange	 117130
16.	 Brick, 4.5 x 9.0 Refractory	 129082
17.	 Brick, 3.0 x 9.0 Refractory	 220518
18.	 Brick, 3.5 x 9.0 Refractory	 222226
19. 	 Firebox Grate Plate	 104312
20.	 Insulating Panel, Grate	 222433
21.	 Shroud Assembly, Base	 222028
22.	 AC Power Receptacle	 221790
23.	 Clip, Attachment	 222096
24.	 Spacer, .250 x .500	 117994
25.	 Nut, M6 Wing	 117975
26.	 Receptacle Mounting Plate	 222442
27.	 Gasket, Receptacle Mounting Plate	 129670
28.	 Weld nut, M4	 118067
29.	 Screw, M4 x 8 Ph PH ZINC	 117920
30.	 Firebox Support	 222223
31.	 Surround Support, Right	 222200
32.	 Bolt, M6 x 16 Flange Head	 99625
33.	 Air Wash Manifold	 104310
34.	 Bolt, M6 x 60 Hex Head Serr. Flange	 99101
35.	 Gasket, LD .250 SA Fiberglass Rope- Outer, Air Manifold	 129644
36.	 Bolt, M8 x 20 Hex Head	 117875
37.	 Screw, #8 x .50 Hex Slot	 117917
38.	 Cast Attachment Plate	 156792
39.	 Bolt, M8 x 25 Flange Hex	 117876
40.	 Rope Gasket, Fiberglass - LD .360 x 6.5 ft. - Front Plate	 100038
41.	 Shroud, Blower	 222221
42.	 Snapstat, 110°F - 20°F	 220755
43.	 Knob, Rheostat	 221788
44.	 Rheostat, Solid State Variable Speed	 221787
45.	 Blower Base	 222220
46.	 Rocker Switch	 220703
47.	 Controls Bracket	 222222
48.	 Blower, 60 cfm Crossflow, RT DR.	 156477
49.	 Screw, M6 x 12 Pan Head	 117505
50.	 Glass Clip w/ gasket	 153620
51.	 Ceramic Glass panel	 222219
52.	 Rope Gasket, Fiberglass LD .250 x 5.5’  - Glass Panel 	 200024
53.	 Rope Gasket, Fiberglass LD .360 x 70”  - Door	 100038
54.	 Door Latch Bolt	 221720
55.	 Washer, Door Handle	 117587
56.	 Compression Spring, Door Handle	 126164
57.	 Blower, 60 cfm Crossflow, LFT DR	 156476
58.	 Extended Surround (optional) / Matte Black Paint	 156432
59.	 Front Ass’y w/ Door - Matte Black	 156482
	 Front Ass’y w/ Door - Blue Black Enamel	 156483
	 Front Ass’y w/ Door - Brown Majolica Enamel	 157317
No.	 Description	 Part Number
60.	 Cast Iron Door Handle	 103712

Jøtul C 550 CB Rockland Parts List

*Does not include #87 Door Knob Kit


